
 
 

 

 

 

 

 

 

 

 

Water Solutions 

 

 

FilmTec™ Reverse Osmosis 
Membranes  
Technical Manual 

 

 

 

 

 

 

Version 16 

February 2023 

 

 

 

 

 

NOTICE: The information provided in this literature is given in good faith for informational purposes only. (Undefined variable: 
General.Company_ Name_Short) assumes no obligation or liability for the information presented herein. NO WARRANTIES ARE 
GIVEN; ALL IMPLIED WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE ARE EXPRESSLY 
EXCLUDED. 



Page 9 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

Table of Contents 

1 Basics of Reverse Osmosis and Nanofiltration ........................................................................................................... 10 
[...]
  February 2023 

 Organic phosphorus: Phosphorus is an essential element for living organisms. 

 The most common mineral form of phosphorus is apatite, which is a calcium phosphate with variable 
amounts of OH–, Cl–, and F– (hydroxy-, chloro-, or fluoroapatite). Some other phosphate minerals contain 
aluminum and/or iron. Because of their low solubility, the following phosphate compounds can be 
considered as causes of phosphate scaling in an RO/NF operation (see Table 13). 

Table 13:. Low solubility phosphate compounds 

Compound Formula pKsp 

Brushite CaHPO4⋅2H2O 6.68 

Calcium phosphate Ca3(PO4)2 28.9 

Octacalcium phosphate Ca4H(PO4)3⋅3H2O 46.9 

Hydroxyapatite Ca5(PO4)3OH 57.74 

Fluoroapatite Ca5(PO4)3F 60 

Magnesium ammonium phosphate MgNH4PO4 12.6 

Aluminum phosphate AlPO4 20 

Iron phosphate FePO4 15 

 

Calcium phosphate and apatites are less soluble in neutral and alkaline conditions and dissolve in acid /18/. Aluminum 
and iron phosphates, however, are less soluble at moderately acidic conditions. Thus it is important to remove aluminum 
and iron in a pretreatment step as well. Because of the complexity of phosphate chemistry, it is not easy to predict a 
threshold level of phosphate scaling. The calcium phosphate stability index (SI), however, was proposed by Kubo et al 
/19/. The calcium phosphate stability index is determined by the levels of calcium and phosphate present, pH, and 
temperature. A negative SI signifies a low potential for calcium phosphate scaling; a positive value indicates the potential 
for calcium phosphate scaling. SI is determined by the following equation: 

SI = pHa – pHc Eq. 30 

where: 

pHa = actual pH of a feedwater 

pHc = critical pH calculated by the following experimental equation: 

 Eq. 31 

where: 

CaH = Calcium hardness as ppm CaCO3 

PO4 = Phosphate concentration as ppm PO4 

t = Temperature as °C 

 

Figure 27 shows the effect of critical phosphate concentrations of Ca3(PO4)2 scaling on feed calcium hardness and pH 
based on the equation. 



Page 54 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

 

Figure 27: Critical phosphate concentration under various pH at 25°C 

Note: When feedwater contains high levels of fluoride, ammonia and aluminum, critical phosphate concentration might be 
lowered due to formation of fluorapatite, aluminum phosphate, etc. 

To minimize the risk of phosphate scaling, it is important to reduce not only orthophosphate, but also calcium, fluoride, 
and aluminum concentration. A low feed pH helps to control phosphate scaling. Appropriate commercial antiscalants 
good for phosphate scaling are also available. 

Phosphate scaled membranes are best cleaned at low pH (see Chapter 6). 

2.5 Colloidal and Particulate Fouling Prevention 

2.5.1 Assessment of the Colloidal Fouling Potential 

Colloidal fouling of RO elements can seriously impair performance by lowering productivity and sometimes salt rejection. 
An early sign of colloidal fouling is often an increased pressure differential across the system. 

The source of silt or colloids in reverse osmosis feedwaters is varied and often includes bacteria, clay, colloidal silica, and 
iron corrosion products. Pretreatment chemicals used in a clarifier such as aluminum sulfate, ferric chloride, or cationic 
polyelectrolytes are materials that can be used to combine these fine particle size colloids resulting in an agglomeration 
or large particles that then can be removed more easily by either media or cartridge filtration. Such agglomeration, 
consequently, can reduce the performance criteria of media filtration or the pore size of cartridge filtration where these 
colloids are present in the feedwater. It is important, however, that these pretreatment chemicals become incorporated 
into the agglomerates themselves since they could also become a source of fouling if not removed. In addition, cationic 
polymers may coprecipitate with negatively charged antiscalants and foul the membrane. 

Several methods or indices have been proposed to predict a colloidal fouling potential of feedwaters, including turbidity, 
Silt Density Index (SDI) and Modified Fouling Index (MFI). (see Table 14) The SDI is the most commonly used fouling index. 

  



Page 55 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

Table 14: Various fouling indices 

Index Definition or method 
Turbidity Turbidity is an expression of the optical property of water that causes light to be scattered and absorbed rather 

than transmitted in straight lines through the sample. Turbidity is caused by suspended and colloidal 
particulate matter such as clay, silt, finely divided organic and inorganic matter, plankton and other microscopic 
organisms. 

Test methods for turbidity of water are described in ASTM D1889 /20/, in ASTM D6698 /21/ and Chapter 2130 of 
Standard Methods for the Examination of Water and Wastewater 20th Editions /1/. 

Turbidity is often used for online control of particle filtration processes. The turbidity of feedwater to RO/NF 
should be less than 1 NTU as one of the minimum requirements of feedwater. 

 
SDI The Silt Density Index (SDI) can serve as a useful indication of the quantity of particulate matter in water and 

correlates with the fouling tendency of RO/NF systems. The SDI is calculated from the rate of plugging of a 0.45 
µm membrane filter when water is passed through at a constant applied gauge pressure. The method is 
described below. For more details refer to ASTM D4189 /22/. 

SDI is sometimes referred to as the Fouling Index (FI 
MFI The Modified Fouling Index (MFI) is proportional to the concentration of suspended matter and is a more 

accurate index than the SDI for predicting the tendency of a water to foul RO/NF membranes. The method is 
the same as for the SDI except that the volume is recorded every 30 seconds over a 15 minute filtration period. 
The MFI is obtained graphically as the slope of the straight part of the curve when t/V is plotted against V (t is 
the time in seconds to collect a volume of V in liters). For more details refer to Schippers et al. /23/. 

A MFI value of < 1 corresponds to a SDI value of about < 3 and can be considered as sufficiently low to control 
colloidal and particulate fouling. 

More recently, UF membranes have been used for MFI measurements. This index is called MFI-UF in contrast to 
the MFI0.45 where a 0.45 µm membrane filter is used /24/. 

 

Measuring these indices is an important practice and should be carried out prior to designing an RO/NF pretreatment 
system and on a regular basis during RO/NF operation (three times a day is a recommended frequency for surface waters). 

Equipment: 

Figure 28 shows the equipment needed to measure SDI, including 

 47 mm diameter membrane filter holder 

 47 mm diameter membrane filters (0.45 µm pore size) 

 10 – 70 psi (1 – 5 bar) pressure gauge 

 needle valve for pressure adjustment 



Page 56 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

 

Figure 28: Apparatus for measuring the silt density index 

Procedure 

1. Assemble the apparatus as shown in Figure 28 and set the pressure regulator at 207 kPa (30 psi or 2.1 bar). 

2. Place the membrane filter carefully on its support. 

3. Make sure the O-ring is in good condition and properly placed. Replace the top half of the filter holder and close 
loosely. 

4. Bleed out trapped air, close the valve and tighten the filter holder. 

5. Open the valve. Simultaneously, using a stopwatch, begin measuring the time required for the flow of 500 mL. 
Record the time ti. Leave the valve open for continued flow. 

6. Measure and record the times to collect additional 500 mL volumes of sample, starting the collection at 5, 10, and 
15 minutes of total elapsed flow time. Measure the water temperature and check the pressure as each sample is 
collected. 

7. After completion of the test, the membrane filter may be retained for future reference. Alternatively, the filter 
may be left in operation after the test until clogged in order to collect suspended matter for analysis with 
analytical methods. 

8. Calculation: 

 Eq. 32 

where: 

T = total elapsed flow time, min (usually 15 min, see Note)  
ti = initial time required to collect 500 mL of sample, sec 
tf = time required to collect 500 mL of sample after test time T, sec (usually 15 min) 

Note: For this test method, 1-(ti/tf) should not exceed 0.75. If 1-(ti/tf) exceeds this value, use a shorter 
time for T; (i.e., 5 or 10 minute measurements in Step 6). 

The guideline is to maintain SDI15 at  5. To minimize the fouling, however, SDI15 at < 3 is recommended. A number of 
pretreatment technologies have proven effective in SDI reduction, including media filtration (such as sand/anthracite), 



Page 57 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

ultrafiltration and crossflow microfiltration. Polyelectrolyte addition ahead of filtration sometimes improves SDI reduction. 

Methods to prevent colloidal fouling are outlined in the following. 

2.5.2 Media Filtration 

The removal of suspended and colloidal particles by media filtration is based on their deposition on the surface of filter 
grains while the water flows through a bed of these grains (filter media). The quality of the filtrate depends on the size, 
surface charge, and geometry of both suspended solids and filter media, as well as on the water analysis and operational 
parameters. With a well-designed and operated filter, a SDI15 < 5 can usually be achieved. 

The most common filter media in water treatment are sand and anthracite. The effective grain size for fine sand filter is in 
the range of 0.35 – 0.5 mm, and 0.7 – 0.8 mm for anthracite filter. In comparison to single sand filter media, dual filter 
media with anthracite over sand permit more penetration of the suspended matter into the filter bed, thus resulting in 
more efficient filtration and longer runs between cleaning. The design depth of the filter media is a minimum of 31 inches 
(0.8 m). In the dual filter media, the filters are usually filled with 20 inches (0.5 m) of sand covered with 12 inches (0.3 m) of 
anthracite. 

There are two types of filters employed, gravity and pressure filters. As the filter vessel for pressure filtration is designed 
for pressurization, a higher pressure drop can be applied for higher filter beds and/or smaller filter grains and/or higher 
filtration velocities. The design filtration flowrates are usually 4 – 8 gpm/ft2 (10 – 20 m/h), and the backwash rates are in 
the range of 16 – 20 gpm/ft2 (40 – 50 m/h). The available pressure is usually about 16 ft (5 m) of head for gravity filters, and 
30 psi (2 bar) to more than 60 psi (4 bar) for pressure filters. For feedwaters with a high-fouling potential, flowrates of less 
than 4 gpm/ft2 (10 m/h) and/or second pass media filtration are preferred. If the flowrate has to be increased to 
compensate for one filter that goes out of service, the flowrate increase must be gradual and slow to prevent the release 
of previously deposited particles. 

During operation, influent water to be filtered enters at the top of the filter, percolates through the filter bed, and is drawn 
off through the collector system at the bottom. Periodically, when the differential pressure increase between the inlet and 
outlet of the pressure filter is 4 – 9 psi (0.3 – 0.6 bar), and about 4.6 ft (1.4 m) for the gravity filter, the filter is backwashed 
and rinsed to carry away the deposited matter. Backwash time is normally about 10 minutes. Before a backwashed filter is 
placed back into service, it must be rinsed to drain until the filtrate meets the specification. 

Frequent shut-downs and start-ups should be avoided to minimize the release of previously deposited particulate matter. 
Design and operational details of media filtration are available in water treatment textbooks /3, 4/. 

2.5.3 Oxidation–Filtration 

Some well waters, usually brackish waters, are in a reduced state. Typically, such waters contain divalent iron and 
manganese, sometimes hydrogen sulfide and ammonium, but no oxygen; therefore, they are also called anoxic. Often the 
oxygen has been used up (e.g., by microbiological processes) because the water is contaminated with biodegradable 
organic substances, or the water is from a very old aquifer. 

One method of handling anoxic waters is to oxidize iron and manganese by air, sodium hypochlorite or potassium 
permanganate (KMnO4). The hydroxides formed can then be removed by media filtration. Hydrogen sulfide will be 
oxidized to elemental sulfur that can be removed by media filtration as well. 

Oxidation and filtration can be accomplished in one step by using a filter media with the ability to oxidize divalent iron and 
manganese by electron transfer. Greensand is such a granular medium, which is a green (when dry) mineral glauconite. It 
can be regenerated with KMnO4 when its oxidizing capability is exhausted. After regeneration, the residual KMnO4 has to 
be thoroughly rinsed out to avoid oxidation damage of the membranes. This technique is used when < 2 mg/L Fe2+ is 
present in the raw water. For higher Fe2+ concentrations, KMnO4 can be continuously dosed into the inlet stream of the 
filter. In this case, however, measures have to be taken to ensure that no permanganate can reach the 

membranes (e.g., by installation of a carbon filter) (see Section 2.6.3, Chlorination/Dechlorination). 

Birm filtration has also been used effectively for Fe2+ removal from RO feedwater. With birm filtration a pH increase and 
consequently a shift in the LSI value might occur, so care should be taken to avoid CaCO3 precipitation in the filter and in 
the RO system. 

Instead of media filtration, microfiltration or ultrafiltration (see Section 2.5.6) can be used to remove small iron and 
manganese hydroxide particles formed from an oxidation process. This is a rather new technology for iron and manganese 



Page 58 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

removal. 

The pretreatment of anoxic waters is described in more detail in Section 2.9 and Section 2.10. 

2.5.4 In-Line Filtration 

The efficiency of media filtration to reduce the SDI value can be markedly improved if the colloids in the raw water are 
coagulated and/or flocculated prior to filtration. In-line filtration can be applied to raw waters with a SDI only slightly 
above 5. The optimization of the method, also named in-line coagulation or in-line coagulation-flocculation, is described in 
ASTM D 4188 /25/. A coagulant is injected into the raw water stream, effectively mixed, and the formed microflocs are 
immediately removed by media filtration. 

Ferric sulfate and ferric chloride are used to destabilize the negative surface charge of the colloids and to entrap them into 
the freshly formed ferric hydroxide microflocs. Aluminum coagulants are also effective, but not recommended because of 
possible fouling problems with residual aluminum. Rapid dispersion and mixing of the coagulant is extremely important. 
An in-line static mixer or injection on the suction side of a booster pump is recommended. The optimal dosage is usually in 
the range of 10–30 mg/L, but should be determined case by case. 

To strengthen the hydroxide microflocs and thereby improving their filterability, and/or to bridge the colloidal particles 
together, flocculants can be used in combination with coagulants or alone. Flocculants are soluble high molecular weight 
organic compounds (e.g., linear polyacrylamides). Through different active groups, they may be positively charged 
(cationic), negatively charged (anionic), or close to neutral (nonionic). 

Coagulants and flocculants may interfere with an RO membrane indirectly or directly. Indirect interference occurs when 
the compound forms a precipitate that is deposited on the membrane. For example, channeling of the media filter may 
enable flocs to pass through and deposit on the membrane. A precipitate can also be formed when concentrating the 
treated feedwater, such as when aluminum or ferric coagulants are added without subsequently lowering pH to avoid 
supersaturation in the RO stage. Furthermore, reaction with a compound added after the media filter can cause a 
precipitate to form. This is most noticeable with antiscalants. Nearly all antiscalants are negatively charged and will react 
with cationic coagulants or flocculants present in the water. The membranes in several RO plants have been heavily 
fouled by a gel formed by reaction between cationic polyelectrolytes and antiscalants. 

Direct interference occurs when the compound itself affects the membrane resulting in a flux loss. The ionic strength of 
the water may have an effect on the interference of the coagulant or flocculant with the membrane. If so, the result at 
brackish water conditions could be different from that at seawater conditions. To minimize the risk of direct or indirect 
interference with the RO membrane, anionic or nonionic flocculants are preferred rather than cationic flocculants. 

Overdosing must be avoided. 

2.5.5 Coagulation-Flocculation 

For raw waters containing high concentrations of suspended matter resulting in a high SDI, the classic coagulation- 
flocculation process is preferred. The hydroxide flocs are allowed to grow and settle in specifically designed reaction 
chambers. The hydroxide sludge is removed, and the supernatant water is further treated by media filtration. 

For the coagulation-flocculation process, either a solids-contact type clarifier (see also Section 2.3.6 Lime Softening) or a 
compact coagulation-flocculation reactor may be used. For details, please refer to the general water treatment textbooks 
/3, 4/. 

2.5.6 Microfiltration/Ultrafiltration 

Microfiltration (MF) or ultrafiltration (UF) membrane substantially removes suspended matter and, in the case of 
ultrafiltration, also dissolved organic compounds depending on their molecular mass and on the molecular mass cut-off of 
the membrane. Hence, an SDI < 1 can be achieved with a well-designed and properly maintained MF or UF system. 

There is both dead-end and crossflow filtration. Dead-end filtration has two streams, inlet and outlet. 100% of the feed 
passes through the UF or MF filter medium (i.e.,100% recovery). In crossflow filtration, there are three streams: feed, 
concentrate, and permeate. In UF and MF hollow-fiber membranes, there are two different types of configurations: flow 
can be from outside-in or inside-out. For outside-in configuration, there is more flexibility in the amount of feed to flow 
around the hollow fibers, whereas inside-out configuration has to consider the pressure drop through the inner volume of 



Page 59 of 211   Form No. 45-D01504-en, Rev. 16 
  February 2023 

the hollow fibers. Inside-out configuration, however, offers much more uniform flow distribution through the bore of 
hollow fiber compared to the outside-in configuration. Crossflow UF/MF systems operate at high recovery and flux rate 
and so backwashing and air-scouring techniques are frequently used to reduce fouling. 

If a chlorine-resistant membrane material is used (e.g., polysulfone or a ceramic membrane), chlorine can be added to the 
wash water in order to retard biological fouling. A review on microfiltration and ultrafiltration processes is given by Porter 
/26/. 

2.5.7 Cartridge Microfiltration 

A cartridge filter with an absolute pore size of less than 10 µm is the suggested minimum pretreatment required for every 
RO system. It is a safety device to protect the membranes and the high-pressure pump from suspended particles. Usually it 
is the last step of a pretreatment sequence. A pore size of 5 µm absolute is recommended. The better the pre- filtration the 
less RO membrane cleaning required. If there is a risk of fouling with colloidal silica or with metal silicates, cartridge 
filtration with 1 – 3 µm absolute pore size is recommended. The filter should be sized on a flowrate according to the 